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CERTIFICATE OF WORKS APPROVAL
LA E AT BIE T A& B T SURRE 0 BR A= A T 517 & B FT AR A

This is to certify that the manufacturer stated in the certificate mects the requirements of the standards listed below and is available
with the ability and conditions to produce the products described in the certificate.

#ili&) /Manufacturer
BEARBHAERAF
Jushi Group Co.,Ltd.




iE+4 5 /Certificate No. SH21PWA00034

B5 /Type EMC200
BAHAER/Units Acreage Mass 2004-7. 5%

WERBEYEE/Alkaline Matel
ke < 0

L%%ﬁ?@ﬁﬂ]ﬁfﬁ¥ﬁl(ﬂass Fiber Channed Strand Mats (MN0N3)

[SUNEN
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B /Name B () /Value ALY/ Unit
B5 /Type EMC225
BAEFRFI R/ Units Acreage Mass 2007, 5% S
BeREMNER Mialine  Hate] _ Hfi/Onic
Oxide < 0.8k
g/m"2
BEREr HesE VIR 225/ Glass Fiber Chopped Strand Mats (M0004)
FHr/MName B () /value
2 /Type EMC450
BANHEBE/Units Acreage Mass 450 +8%
A B :
WE&REYE&E/Alkaline Matel _ oo
BT A Y)IR £265/Glass Fiber Chopped Strand Mats (M0005)
. (14) /Value B/ Unit

5 /Type EMC100
B EBAE/Units Acreage Mass 3007, 5%
WEBE &R Alkaline  Matal

,ﬁ' :—

BT e VIR 2285/ Glass Fiber Chopped Strand Mats (M0006)

HFf/Name B () /Value %%H‘,‘Iﬁ
B5/Type EMC600 A
BAImMBURE/Units Acreage Mass 600+8% %&Trﬂn%
WE RN EB/Alkaline Matel _ o oo

Oxide .

B LR Ebi/Glass Fiber Woven Roving (M0001)

¥ /Name B () /value B/ Unit
B5/Type EWR360

BAIEAFRR/Units Acreage Mass 360+ 5%

WEBEIYE E/Alkaline Matel < 0.8%
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BERNAF 4 TCIR M 20 45/Glass Fiber Woven Roving (M0004)
HFR/Name Bt {H) /value B/ Unit
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e UEF54 5 /Certificate No. SH21PWA00034

5/ Type EWR400
BRI R /Units Acreage Mass 400+5% g/m"2
W& BE &R /Akaline Matel < 0.8%

DEFEET 4R IO Eb 4/ Glass Fiber Woven Roving (M0005)

EFf/Name Bt (f6) /Value BRI/ Unit
2% /Type BWR270
o GUERTE it bamarnn tar ~——nzn oo

#LHERY 4L/ Approved Drawings
B4ttt #E S/ Drawings Approval No. : SH21PWA00034

FEEARAIE R &5/ Approval Test Report

RIERE S/ Test Report No. : SH21PWA00034

WAL D H/ Test Report Date : 2021-09-09

B EN/ Laboratory: EREEFMAF  JUSHT GROUP C0., LTD

WEGBAIHEAL/ Test Address: WHLAH 2 HAFFBE TER 6692 669 Wenhua Rd. (s), Tongxiang Economic

Development Zone, Zhejiang
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BRTE RN AT AR BEATF= SR 38 197 & /The product approved only in term of the rujes:
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iEF 4R 5 /Certificate No. SH21PWA00034

Within the validity of the approval certificate, if cases occur that may cause the Society to suspend
or withdraw the certificate, the manufacturer should take corrective actions in a prompt and effective
manner.

25 1E/Remarks
®HEEEL TR TAEEH, AR B AR T R A R 5% R T O RIE T ST AR 0 T

The declaration of asbestos—free submitted by manufacturer has been reviewed by the Society. However,
liability of the manufacturer to guarantee the products are asbestos—free to purchaser under contract
will not be exem

KAEHEBR ’ 9PWAQ0009) a3 & UFIES .
This cert’ i -t fro and supersedes the previous Works Approval Certificate No.

SH19PWA  00u.
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